PARTS BOOK -

,__,F

*KM 6408L - 7 SGRIEST"

Long Arm Type, 1 Needle Upper & Lower-

Feed Lock Stitch M/C-With Thread Trimmer -

Driven by Servo Motor & Large Hook Series —
- YUY 1EAA le =s NSAE XHE7I NEIZE===
: (TZF QH ) ==

@mb’tan

PME-051226 SUNSTAR MACHINERY CO LTD

—-u-- —.—-‘—-' i




FOR HEAVY MATERIAL

©000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000

e KM-640BL-7
LONG ARM TYPE, 1-NEEDLE, UPPER & LOWER FEED LOCK STITCH M/C WITH THREAD TRIMMER

DRIVEN BY SERVO MOTOR & LARGE HOOK
SUY, 128 Yots =28 ASAHE MSY| (74 28i®)

e KM-640BL
LONG ARM TYPE, 1-NEEDLE, UPPER & LOWER FEED LOCK STITCH M/C WITH LARGE HOOK

S, 122 dotE 28 ME7| (72 28i=)




SunLhtar

CONTENTS
= I\

Machine Body & Thread Tension Adjusting Mechanism
QEF Dl AIEFZ] TS T ververrerrerrermermeeieemteutenteatetetessentestessesaesuessesseeseeseeneeseeseensennenaensenne 4

Upper Shaft & Needle Bar Mechanism
A

AEZE G HESEH TEH| ovrereeerereeremeresemnenenetetseseee et sets et sess st s sttt bbbt sttt staes 6

Upright Shaft & Lower Shaft Mechanism

OIZE D GFEE Tl e-eveeererererereseeeuesesesseseseseseats et e caeaeseaeseaes e s s et et ettt e et et e et ettt neaenas 8

Lower Feed Mechanism
BF THOIES T H| cveeevveeermreerimeenite et ettt sie ettt e et e st e e bt e e a e e sba e e snneesaneesbaeesenaeeas 10

Thread Trimmer Mechanism
AFZE BT v eveeveeneet ettt ettt ettt b e b bt ettt ennens 14

Upper Feed Mechanism
AE TIOIES BEH| eeeeevvreeeeemmmeeeeeetree et e e ettt e e et e e s et ee e et e e e e s e re e e e sennn e e e e ann e e e e enneeee e 16

Presser Foot & Tension Release Mechanism

I T = T N I S [ TP 20

Reverse Button Mechanism

OF R HYE I | cvveeeeeimmeie ettt 20
Lubrication
T U veveereere et 24
Accessories
OB MIATZ] Bl «eeevvveeeeemmmreeeeeieee e ettt e et e e st e e et et e e et e s sare e e e e ennneeeeenmrneeesannneeesannee 26

NOTE : Parts are Subject to Change in Design Without Prior Notice.




A Machine Body & Thread Tension Adjusting Mechanism

Y X &YH = A




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Q' ty AS:!::I. bly
A-1 01-001A-640L BL Arm. Bed W= 1
A-2 01-001A-64L7 BL-7 Arm. Bed &= 1
A-3 01-038M-2500 Brand Mark(Face Plate) A vl (dgh) 1
A4 GP-013362-00 Face Plate g 1
A5 01-004S-640L Screw For Face Plate(Upper) Hat HUArah 1
A6 SC-0498-3710 Screw(11/64” n=40) 7pzke] vk 2
A-7 01-106A-640L Thread Take Up Cover A7) AW 1
A-8 SC-0543-2302 Screw(11/64” n=40) E7hhE 3% wAUAL 1
A-9 01-116A-2350 Upper Thread Guide Pin Ass'y A Aol (x) 1=
A-10 01-027C-1230 Nut For A-9 A Aol H HE 1
A-11 01-015A-1230 BL Thread Guide With Three Holes A7 Al o] 1
A-12 01-027C-1230 BL Nut For A-11 AT Aol H YE 1
A-13 40-001A-257A BL-7 Sub Upper Thread Tension Ass y Control | B AlxA A2 (X) 1=
A-14 SC-0542-1230 BL-7 Screw(11/64” n=40) ARF7] AL 1
A-15 01-007C-3400 Arm Thread Guide g Alghy 1
A-16 SC-0120-1230 Screw(9/64” n=40) & Aokl HvhAb 1
A-17 01-031C-146L, Face Plate Thread Guide w3tk gk 1
A-18 SC-0120-1230 Screw(9/64” n=40) o dg = Fhpgab 1
A-19 44-008A-3400 Upper Thread Oil Felt Case A Ff AEA O] 1
A-20 SC-0120-1230 Screw(9/64” n=40) 2 dg = AL 1
A-21 44-009M-3400 Upper Thread Oil Felt A g5 dE 1
A-22 01-010M-2350 Brand Mark(Arm) Are vr=(8h) 1
A-23 01-020M-640L Model Mark(KM-640BL) =d v}=(KM-640BL) 1
A-24 01-020M-64L7 BL-7 Model Mark(KM-640BL-7) =d v}=(KM-640BL-7) 1
A-25 01-035P-1370 Machine Number Plate 7] 1
A-26 01-035P-7400 Pin For A-25 71k 1A 2
A-27 01-023A-640L Top Cover =7 1
A-28 01-024C-640L, Gasket For Top Cover NF7 7127 1
A-29 SC-0174-1230 Screw(11/64” n=40) 7apzte] Ak 8
A-30 01-026A-640L, Back Cover(A) AEZ(A) 1
A-31 01-027C-640L Gasket For Back Cover(A) SE=A(A) 7EAA 1
A-32 01-028A-640L BL Back Cover(B) S E7(B) 1
A-33 01-029C-640L BL Gasket For Back Cover(B) SEZ(B) 7k 1
A-34 06-092A-641.7 BL-7 B/T Solenoid Bracket A7 £ ol= HaA 1
A-35 06-093M-641.7 BL-7 Gasket for B/T Solenoid Bracket A7 ol Bl 7paA 1
A-36 06-090M-641.7 BL-7 Gasket for B/T Solenoid A2 &Y ol 7taA 1
A-37 06-0001-6400 BL-7 B/T Solenoid Ass y gz Y rol= (F) 1=
A-38 SC-0175-1230 BL-7 Screw(11/64” n=40) Azl ¥ xol= AL 4
A-39 SC-0498-3710 Screw(11/64” n=40) 7tapgte] viat 9
A-40 01-012A-3400 Needle Plate A 1
A-41 01-136S8-1230 Screw(11/64” n=40) A3 Huab 2
A-42 01-134A-640L Slide Plate w1 1
A-43 01-234A-1230 Slide Plate Spring n11E g Az 1
A-44 01-334A-1230 Screw For A-43 nmEg Az YA} 2
A-45 01-044A-257A Gauge Plate Aol A K25t 1
A-46 SC-A119-4119 Screw(11/64” n=40) Aol A KA FH At 1
A-47 01-039A-640L Bed Base(Front) W= 9 (A) 2
A-48 01-040A-640L Bed Base(Rear) W= A (F) 2
A-49 01-110R-1230 Face Plate Rubber Cap Wy wFups) 1
A-50 01-021R-1600 Bed Rubber Cap v = yxaps) 1
A-51 01-042R-640L Top Cover Rubber Cap Q57 sy 2
A-52 01-043R-640L Feed Regulator Shaft Rubber Cap | A 3}7] 313n}s) 1
A-53 01-044R-640L, Climb Device Adjusting Shaft Rubber Cap | X34 Asle% 24% 1%up) 2
A-54 01-045R-640L Feed Adjusting Shaft Rubber Cap o= A% Fus) 1
A-55 01-018M-9570 Arm Back Part Rubber Cap(Large) | &F 3% mZwu}s (k) 1
A-56 01-110R-1230 Arm Back Part Rubber Cap(Middle)| ¢ X w3wu}s| () 1
NOTE: A-57 04-104R-1230 Arm Back Part Rubber Cap(Small) | $& $3 5170} (/)h) 4
A-58 01-042R-640L Arm Upper Part Rubber Cap(Large)| §& A% s13u}rA () 1
BL: KM-640BL A-59 04-104R-1230 Arm Upper Part Rubber Cap(Small)| $& AP 3132w} (/) 2
BL-7: KM-6408BL-7 | | A-60 40-104A-640L, Thread Tension Control Ass y Al 2ARA(2) 1=
[J=Common Part | | A-6L 40-008R-1230 Rubber Cap For A-60 R e 1
A-62 40-011P-640L Tension Release Pin I I 1
A-63 SC-0509-1230 Screw(15/64" n=28) g)o] =7 mA AL 1
A-64 01-009R-2350 BL-7 Cable Holder Aol Ato] 2
A-65 SC-0543-2302 BL-7 Screw(11/64” n=40) E7l 312 A GAL 2




Upper Shaft & Needle Bar Mechanism
= X HisO A

s




SunLhtar

NOTE:

BL: KM-640BL
BL-7: KM-640BL-7
[J=Common Part

Ref. No. Parts No. Note Name of Parts = | Q' ty AS:!::I. )
B-1 02-101A-640L Upper Shaft Ap 1
B-2 02-115C-2500 Oil Adjusting Pin For B-1 A& s =49 1
B-3 02-016R-1230 O-Ring For B-2 Az 3 =249 0-§ 1
B-4 02-017G-1230 Spring for B-2 A& 5 24 A 1
B-5 02-019W-1230 Washer for B-6 A5 AE A 1
B-6 02-020M-1230 Upper Shaft Felt A dE 1
B-7 02-118W-1230 Upper Shaft Urethan Washer A& 9@ ek oA 1
B-8 02-108A-640L Link Cam = A 1
B-9 SC-0123-1230 Screw(9/32” n=28) g3 A A YAHB) 1
B-10 02-016R-1230 O-Ring for B-9 2= 7 A 0-8 1
B-11 SC-0148-2302 Screw(9/32” n=28) H3 A A FAHB) 1
B-12 02-112A-640L Upper Shaft Front Bushing AbE A A 1
B-13 02-113A-640L Balance Cam W s 7 1
B-14 SC-0504-1230 Screw(1/4” n=40) A7) A TAGAL 2
B-15 02-105A-640L Upper Shaft Middle Bushing AbE = BA 1
B-16 SC-0110-1230 Screw(15/64" n=28) vlsd] 24 YAp 1
B-17 02-121A-1230 Upper Shaft Collar Abz= )= 1
B-18 SC-A129-4515 Screw(1/4” n=40) A& ghel AL 2
B-19 02-211A-1230 Upper Shaft Gear Ass y AE 7ol(=) 1=
B-20 02-014A-640L Screw(1/4” n=40) A& 7)ol mAHYAL 2
B-21 02-106A-257B Upper Shaft Rear Bushing Ay & A 1
B-22 02-028C-1230 Oil Seal for B-21 AE F 2] 2d A 1
B-23 02-006A-3400 BL Pulley 7 1
B-24 02-026A-64L7 BL-7 Pulley Z3 1
B-25 SC-0150-2500 Screw(15/64” n=28) Z8] zAYA} 2
B-26 SC-0188-1230 Screw(5/16" n=24) Zg TvAE 1
B-27 08-101A-3400 Thread Take-Up Lever Assembly AR 7] (=) 1=
B-28 SC-A129-4515 Screw(1/4” n=40) st =Y 3 A A} 2
B-29 SC-0507-1230 Screw(15/64” n=28) A& BAl gL 1
B-30 08-106C-2500 Protection Plate for B-8 = 7 A& 1
B-31 04-101A-640L Needle Bar Elacas 1
B-32 04-108A-1230 Needle Bar Upper Bushing vl AF BA 1
B-33 04-103A-640L Needle Bar Lower Bushing Hl=d 3 2A 1
B-34 04-006A-1230 Needle Bar Guide Slide Block whsd v B9 1
B-35 04-002C-640L Needle Bar Thread Guide vl Al o 1
B-36 SC-A131-4522 Screw(1/8” n=44) vl A AR 1
B-37 11-0000-2507 BL-7 Synchronizer Ass y AT R VoA (%) 1=
B-38 11-020A-2500 BL-7 Magnetic Holder ulavE &y 2
B-39 11-022W-2500 BL-7 Washer for B-38 vlavE o FH oA 2
B-40 11-0215-2500 BL-7 Screw for B-38 ntad e Eo HuAab 2
B-41 11-023A-2500 BL-7 Synchronizer A zr}olx (W) 1=
B-42 11-024A-2500 BL-7 Screw for B-41 Aazrtelx At 2




C Upright Shaft & Lower Shaft Mechanism

QU= g Of 2




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
c-1 03-101A-640L, Upright Shaft d= 1
c-2 02-212A-1230 Upright Shaft Upper Gear Ass' y g A 7)o (x) 1=
C-3 SC-A129-4515 Screw(1/4” n=40) & A} 7)o] mAA} 2
C-4 03-102A-1230 Upright Shaft Upper Bushing A= AP BA 1
c-5 SC-0507-1230 Screw(15/64" n=28) A= A AR AL 1
Cc-6 03-103A-1230 Upright Shaft Lower Bushing 45 3k 1A 1
c-7 SC-0507-1230 Screw(15/64” n=28) 45 3 XA A 1
C-8 02-213A-1230 Upright Shaft Lower Gear Ass y = 3} 7)oJ(=x) 1=
c-9 SC-A129-4515 Screw(1/4” n=40) & 3} 7o) TAIA} 2
C-10 07-101A-640L, Lower Shaft 3= 1
C-11 02-214A-1230 Lower Shaft Gear Ass y 3k 7l (2) 1%
Cc-12 07-005M-1230 Lower Shaft Felt 3l AE 1
C-13 07-004S-1230 Cap Screw for Lower Shaft Oil Felt | 3}% 24 A E Lo A} 1
C-14 SC-A129-4515 Screw(1/4” n=40) 3t 7]o] AL 2
C-15 07-110A-1230 Lower Shaft Rear Bushing 3 F 24 1
C-16 SC-0507-1230 Screw(15/64" n=28) AE A 3A AL 1
C-17 07-103A-1600 Lower Shaft Middle Bushing 3 F A 1
C-18 07-107A-250A BL Lower Shaft Front Bushing &= A A 1
C-19 07-121A-64L7 BL-7 Lower Shaft Front Bushing &= A 24 1
C-20 SC-0114-1230 Screw(15/64” n=28) AR 7] 1A YAt 1
Cc-21 SC-0361-1230 Screw(3/16” n=32) 35 2d FAVAL 1
C-22 07-015G-1230 Spring for C-23 F F& 2AYA A= 1
c-23 44-025A-1230 Lower Shaft Collar 3= 712H(B) 1
C-24 SC-0104-5607 Screw(11/64” n=40) 3% F oWlefd BA A | 2
Cc-25 07-007A-640L Rotary Hook Assembly (x) 1=
Cc-26 07-024A-64L7 BL Rotary Hook Assembly (%) 1%
c-27 07-225A-641.7 Bobbin Bl 1
C-29 07-006A-146L BL-7 Bobbin Case Assembly BEl Ao A(R) 1%
NOTE:
C-30 07-026A-64L7 BL Bobbin Case Assembly wHl Aol A(x) 1=
BL: KM-640BL
BL-7: KM-640BL-7 | | -3 07-013A-1230 BL-7 Inner Bobbin Stopper &5 A 1
[J=Common Part
C-32 SC-0174-1230 Screw(11/64" n=40) 7}atzte] WA} 1
C-33 07-011W-1230 Washer for C-34 23wz FZ A} oA 1




Lower Feed Mechanism
Of Ljo|E &

D-43




SunLhtar

NOTE:

BL: KM-640BL
BL-7: KM-640BL-7
[J=Common Part

Ref.No. |  Parts No. Note Name of Parts z o Q'ty Asﬁg'.b'\l
D-1 06-001A-640L Feed Regulator Dial Shaft Jol= 24 tho|d = 1
D-2 06-010R-1230 O-Ring For D-1 g)o]lz 24 thold & 0-g 1
D-3 06-007C-3400 Feed Regulator Control Plate t}ol ot Ex}3k 1
D-4 SC-0193-1230 Screw(3/16” n=28) tholot 3 TALIA} 1
D-5 06-026P-1230 Pin For D-3 cholot Eajut 7 1
D-6 06-027G-1230 Spring For D-5 tjo]at Exlut 7 A= 1
D-7 06-107 A-640L BL Feed Regulator Jo|= A7) 1
D-8 06-183A-64L7 BL-7 Feed Regulator o= A7) 1
D-9 06-109A-640L Feed Adjusting Shaft Jolu xH& 1
D-10 SC-0317-2700 Screw(15/64" n=28) ez A& A} 1
D-11 06-003C-7400 E-Ring For D-8 geolz A& E3 Wiy 1
D-12 06-013G-640L Spring For D-7, D-8 o]z A7 ~xF 1
D-13 06-114P-640L Holder For D-12 g)o)lA A7) AZE Aol 1
D-14 SC-0175-1230 Screw(11/64" n=40) A7) g AL 2
D-15 06-116A-640L Reverse Feed Control Lever Shaft Az G = 1
D-16 06-042R-1230 O-Ring For D-15 7 Y = 0-9 1
D-17 06-018A-640L BL Reverse Feed Lever Crank Ass y Az G ZAFA(F) 1=
D-18 06-018A-64L7 BL-7 Reverse Feed Lever Crank Ass y A2 Y ZAFA(=F) 1=
D-19 SC-0184-1600 Screw(3/16” n=28) 3 Ay =B = A} 1
D-20 SC-0174-1230 Screw(11/64” n=40) g7 G FA= TAA| 1
D-21 06-024G-1230 Return Spring For D-17, D-18 Aaz gy A= Ye Az 1
D-24 06-024A-640L Connecting Rod For Feed Regulator Shaft| 2 3}l7] 4 ZF= 1
D-25 06-025P-640L, Pin For D-24 A3 ddz= 9 1
D-26 05-014C-1230 E-Ring For D-25 Azl dAZc 9 5y P92y | 1
D-27 06-027P-640L Feed Regulator Spacer gol= A7 A o)A 1
D-28 06-094A-641.7 BL-7 B/T Solenoid Crank A7 & ol TP 1
D-29 06-025P-640L BL-7 Pin For D-28 A7 & ot FPT A4S 1
D-30 05-014C-1230 BL-7 E-Ring For D-29 a4 &Yt 293 dAA E-§ WY | 1
D-31 06-027P-640L, BL-7 B/T Solenoid Crank Spacer 44 &dolz AYA 25foly |1
D-32 06-028 A-640L Feed Regulator Shaft A 317) 1
D-33 06-029A-640L Feed Regulator Shaft Bushing A3ty = 1A 1
D-34 SC-0114-1230 Screw(15/64” n=28) A7) & A HAL 1
D-35 02-021A-1230 Stopper Collar For D-32 37 ~2x9 7)) 1
D-36 SC-A129-4515 Screw(1/4” n=40) Az 259 kel zAYAH| 2
D-37 06-133P-640L Slide Block Guide Plate Lelol= 23 ot 2
D-38 SC-0175-1230 Screw(11/64" n=40) zelolz 22 ohygt AL | 4
D-39 06-135A-640L Slide Block Zglol= B 2
D-40 06-036A-640L Slide Block Shaft £elole By = 1
D-41 06-037P-640L Reverse Shaft For D-32 A3t7] 9z = 1
D-42 06-038P-640L Connecting Pin For D-41 A3ty 9z &= A4+ 1
D-43 SC-0507-1230 Screw(15/64” n=28) A37) 92 = Fat 1
D-44 06-140A-640L Feed Cam el 7 1
D-45 SC-A129-4515 Screw(1/4” n=40) Fe]= A TAAL 2
D-46 06-007C-1600 C-Ring For D-44 gol= 7 03 w=g 1
D-47 06-143A-640L Connecting Rod For D-44 Jol= A AAZE= 1
D-48 06-044P-640L Pin For D-47 dol= M QAAZ= 3 1
D-49 SC-0128-7400 Screw(11/64" n=40) Ql 2yl E AL 1
D-50 06-046A-640L Feed Connecting Rod o)z AAR= 1
D-51 06-047A-640L Pin For D-50 o]z AAR= I 1




Lower Feed Mechanism
Of Ljo|E &

D-43




SunLhtar

NOTE:

BL: KM-640BL
BL-7: KM-640BL-7
[J=Common Part

Ref. No. Parts No. Note Name of Parts = | Q' ty AS:!::I. )
D-52 SC-0122-1230 Screw(15/64” n=28) FY A F wAuAr 1
D-53 06-149A-640L Level Feed Shaft Crank(Rear) Sy FWF(F) 1
D-54 SC-0343-3800 Screw(15/64” n=28) Abslo| = ngul ok AU} 1
D-55 06-151A-640L Crank Rod YT 2= 1
D-56 06-017P-3400 Connecting Pin for D-55 Y3 2= 949 1
D-57 SC-0190-2700 Screw(3/16” n=32) 257 b 1
D-58 06-154A-640L, Feed Lifting Shaft Crank(Rear) o ZAFA(F) 1
D-59 SC-0190-2700 Screw(3/16” n=32) 259 FHuab 1
D-60 06-033A-2350 Reverse Feed Lever gz #H 1
D-61 06-053W-1230 Washer for Reverse Feed Lever Shaft | 9%l #¥ &= 313 94 1
D-62 SC-0186-1230 Screw(3/16” n=32) Az A AL 1
D-63 SC-0185-1230 Screw(3/16” n=32) Hul DA} 1
D-64 06-160A-640L, Level Feed Shaft 3 2 1
D-65 06-119A-3400 Level Feed Shaft Bushing 3 do) 24 1
D-66 SC-0507-1230 Serew(15/64” n=28) A B A AL 1
D-67 02-013A-3710 Collar for D-64 43 WU sle} 1
D-68 SC-A129-4515 Screw(1/4” n=40) 49 Ay 7lel FAAab 2
D-69 10-009C-2700 C-Ring for D-64 23 ") 3 HEg 1
D-70 06-166A-640L, Feed Bar Crank Y 94 =3=89= 1
D-71 06-0235-3400 Screw(3/16” n=28) By A Z=H = Houat 2
D-72 06-168A-640L Feed Bar Shaft B x = 1
D-73 06-002W~-2350 Washer For D-72 FY A F 94 1
D-74 SC-0175-1230 Screw(11/64” n=40) A7) FPAL 1
D-75 06-125A-3400 Feed Bar ] 9 1
D-76 06-026A-3400 Feed Bar Block Shaft Y w2y = 1
D-77 06-127A-3400 Sliding Block FY A 29 1
D-78 SC-0128-7400 Screw(11/64” n=40) Ql® slel At 1
D-79 06-007A-123B Feed Dog =Y 1
D-80 SC-0130-1230 Screw(1/8" n=44) FY #AE 2
D-81 06-174A-640L Feed Lifting Shaft Crank(Front) o FH=F(A) 1
D-82 SC-0497-1230 Screw(3/16” n=28) =9 ZA=(A) HYAH 1
D-83 06-129A-640L Feed Lifting Shaft Bushing = A 1
D-84 SC-0507-1230 Serew(15/64” n=28) A B A AL 1
D-85 02-013A-3710 Collar for D-89 = sl 1
D-86 SC-0129-7400 Screw(1/4” n=40) 71 YAk 2
D-87 06-080W-640L, Washer for D-89 =9 24 1
D-88 10-009C-2700 C-Ring for D-89 = Cc3 W&y 1
D-89 06-182A-640L, Feed Lifting Shaft = 1
D-90 06-0718-7507 Stud Screw for D-91 97 4 289 (4) 13 thiab 1
D-91 06-072R-7507 Upper Stopper Rubber for Reverse Lever | Al ¥ 2&%(A) 15 1
D-92 15-113A-3400 Bushing (R) for D-64, D-89 FYsEE 5 B2 2
D-93 0il Wick A (2) 1=
D-94 SC-0507-1230 Screw(15/64” n=28) A B A AL 2
D-95 SC-0110-1230 Screw(15/64” n=28) vhsd 24 AL 2




Thread Trimmer Mechanism
A2 &




SunLhtar

s Assembly
Ref. No. Parts No. Note Name of Parts = | Q' ty No.
E-1 10-101A-64L7 BL-7 Fixed Mes TA | 2 1
E-2 SC-0145-3800 BL-7 Screw(9/64” n=40) v 1A HUAB 1
E-3 SC-A301-4119 BL-7 Screw(1/8" n=40) TR AEH 2} 1
E-4 SN-0103-2700 BL-7 Nut(1/8" n=40) TR A A 2HAA YE 1
E-5 10-005A-64L7 BL-7 Thread Retaining Plate A 7 1
E-6 SC-0175-1230 BL-7 Screw(11/64” n=40) A7) Fhat YA 1
E-7 02-019W-1230 BL-7 Washer for E-5 Al 71 A ekA 1
E-8 10-108A-64L7 BL-7 Rotary Mes E A L
E-9 SC-A154-4114 BL-7 Screw(11/64" n=40) 3| A &~ A AL 2
E-10 10-110A-25BL BL-7 Thread Trimming Holder A & 1
E-11 10-011C-64L7 BL-7 Thread Trimming Holder Cover AP &Y AW 1
E-12 SC-A301-4119 BL-7 Screw(9/64” n=40) A ET] AW T GA} 3
E-13 10-113C-64L7 BL-7 Thread Trimming Lever Connecting Link | AP #|®¥] 4 8= 1
E-14 10-014S-64L7 BL-7 Stud Screw for E-13 A g 97 B3 Sab] 2
E-15 SN-0115-7400 BL-7 Nut for E-14 Sz YE 2
E-16 10-116A-641L.7 BL-7 Thread Trimming Lever A EH 1
E-17 SC-A174-4122 BL-7 Screw(11/64” n=40) R e T R < e s L
E-18 10-118A-64L7 BL-7 Thread Trimming Shaft A = 1
E-19 10-116A-2700 BL-7 Thread Trimming Shaft Bushing A & 24 1
E-20 SC-0352-7400 BL-7 Screw(3/16” n=28) 7htE 2 vt 1
E-21 10-021C-64L7 BL-7 Guide Bush for Return Spring el Az slelx BA 1
E-22 10-022G-64L7 BL-7 Slide Arm Return Spring £etol= & FRl A= 1
E-23 10-123A-64L7 BL-7 Slide Arm £elol= & 1
E-24 10-066A-7507 BL-7 Roller A B 28 2
E-25 10-067S-7507 BL-7 Stud Screw for E-24 AR A 289 At 2
E-26 SN-0115-7400 BL-7 Nut(3/16” n=32) Lz HE 2
E-27 10-127A-64L.7 BL-7 Cam Follower Crank /\]-75—1 7‘1} =% iﬂgi 1
E-28 SC-0169-1600 BL-7 Screw(15/64" n=28) = x4 FH= I A 2
E-29 10-029G-64L7 BL-7 Return Spring A F R Az 1
E-30 10-030A-64L7 BL-7 Stopper Lever 2&5 4 1
E-31 SC-0317-2700 BL-7 Screw(15/64” n=28) A AHE S At 2
E-32 06-220A-2350 BL-7 Collar for E-18 J= x47] % 71=) L
E-33 SC-0308-5607 BL-7 Screw(1/4” n=40) A F e Fuat 2
E-34 10-118A-2700 BL-7 Stopper 2 EY 1
E-35 SC-0190-2700 BL-7 Screw(3/16” n=32) 259 A} 2
E-36 10-020W-2700 BL-7 Washer 255 FHuAL 944 2
E-37 10-021R-2700 BL-7 Stopper Lever Cushion Rubber 259 4 FA 3 F 1
E-38 10-054A-64L7 BL-7 Mes Cam A A L
E-39 SC-A308-4517 BL-7 Screw(1/4” n=40) A A A 2
E-40 10-138A-64L7 BL-7 Clutch Lever 2% & L
E-41 10-039S-64L7 BL-7 Stud Screw for E-38 4 4y i} 1
E-42 SN-0105-3400 BL-7 Nut(15/64" n=28) $HEE FechpyeE | 1
E-43 10-041S-64L7 BL-7 Stud Screw for E-38 e M I -l A 1
E-44 SN-0105-3400 BL-7 Nut(15/64" n=28) 325 F=chiap e | 1
E-45 10-042S-64L7 BL-7 Stud Screw for E-47 ol 94 Y thiap| 1
E-46 SN-0115-7400 BL-7 Nut(3/16” n=32) L3y YE 1
E-47 10-044C-64L7 BL-7 Base Plate W o] A~ ZEo]E 1
E-48 SC-0190-2700 BL-7 Screw (M5 X P0.8) wolx FHo]E wAuAL | 3
E-49 07-011W-1230 BL-7 Spring Washer for E-48 223 M (45) 3
E-50 10-020W-2700 BL-7 Washer for E-48 A (45) 3
E-51 10-146C-64L7 BL-7 Solenoid Connecting Link EHxol= 94 Y= 1
NOTE: E-52 10-047P-64L7 BL-7 Solenoid Pin ZYrel= 3 1
E-53 SC-0496-3710 BL-7 Screw(11/64” n=40) 315 3 2 At 1
BL: KM-640BL E-54 SC-0512-1230 BL-7 Screw(11/64" n=40) 2d FZ 2QE AL 1
BL-7: KM-640BL-7 | [ 55 08069SN-9311 BL-7 Nut(M5 x P0.8) Zxols I YE 1
[J=Common Part | |~ 10-050A-641.7 BL-7 Thread Trimming Solenoid Ass y A & o =(X) ES
E-57 10-151A-64L7 BL-7 Base for E-51 A £ o]= wo] A 1
E-58 06-051W-7400 BL-7 Washer for E-52 A £ ot Wo]A TAYA| 2
E-59 SC-0500-7400 BL-7 Screw(15/64" n=28) Z3 AL 2




Upper Feed Mechanism
T LojE &




SunLhtar

Ref. No. Parts No. Note Name of Parts E g Q’ty ASSNECT bly
F-1 15-101A-640L Climb Device Adjusting Shaft 2k A e 24 1
F-2 15-102A-640L Climb Device Adjusting Shaft Bushing(Front) | X3 Als} $5 2A8& A 1A 1
F-3 15-103A-640L Climb Device Adjusting Shaft Bushing(Rear) | =34 Als} $5 248 % 3 LA 1
F-4 SC-0542-1230 Screw(11/64” n=40) ARF7] AL 2
F-5 02-013A-3710 Collar for F-1 e A &5 2AE vl 1
F-6 SC-A129-4515 Screw(1/4” n=40) 3 A 5 245 ke | 2
F-7 15-007G-640L Return Spring for F-1 A &5 2% 8 Axy | 1
F-8 15-008P-640L Holder for F-7 e e 45 245 89 A Ao | 2
F-9 15-109A-640L Upper Feed Driving Eccentric Cam | =31 AFsl $% 7} 1
F-10 SC-A129-4515 Screw(1/4" n=40) e As 35 A A 2
F-11 15-111A-640L Upper Feed Driving Eccentric Cam Rod | =34 AFsl &% 7 = 1
F-12 15-012P-640L Connecting Pin for F-11 2P EE A R | 1
F-13 15-113A-640L Connecting Link for F-11 et A e A Fnddga| 1
F-14 15-114A-640L Upper Feed Driving Control Crank | =34 Absl &% 24 ad=| 1
F-15 06-023S-3400 Screw(3/16” n=28) By 1y F3 3 Hoab 4
F-16 15-016A-640L Connecting Shaft for F-14 AR EE 2 g A% | 1
F-17 15-017C-640L C-Ring for F-16 e ¢ 24 393 945 | 1
F-18 15-118A-640L Upper Feed Driving Connecting Link | =3 Alsl $% o7 3= 1
F-19 SC-0104-5607 Screw(11/64” n=40) A =37] 3 YA 2
F-20 15-120A-640L, Upper Feed Driving Crank =3 Absl % T3 1
F-21 SC-0500-7400 Screw(15/64” n=28) xZ3 At 1 @—
F-22 15-022P-640L, Connecting Pin for F-20 w2k s $= FF dAd | 1
F-23 GP-010498-00 Upper Feed Driving Shaft =2 s 5 & 1
F-24 15-124A-640L Upper Feed Driving Shaft Front Bushing | =% AFs} % = A 4| 1
F-25 15-125A-640L Upper Feed Driving Shaft Rear Bushing | =53 Al % & & 34 1
F-26 SC-0114-1230 Screw(15/64” n=28) A7) A A At 2
F-27 15-127A-640L Upper Feed Driving Rod 2 A 5 R 1
F-28 15-128C-640L, Upper Feed Driving Rod Wick Holder | =% Absl 3% £& A% 1
F-29 SC-0365-3710 Screw(9/64” n=40) At 9 st JARED 1
F-30 15-030S-640L Hinge Screw for Upper Feed Driving Rod | =% A3} &% R whAl 1
F-31 15-131A-640L Upper Feed Connecting Link R R 2
F-32 15-032P-640L Upper Feed Connecting Link Pin e A== 9 1
F-33 06-720C-7400 E-Ring for F-32 e AZFY = I B3 2
F-34 15-134A-640L Upper Feed Lever Rock Crank gy 2% I35 1
F-35 15-035A-640L Upper Feed Lever Rock Crank Shaft| =34t 2% I35 1
F-36 SC-0546-1230 Screw(15/64” n=28) AfA 5 248 AHH)| 1
F-37 15-137P-640L Upper Feed Lever Connecting Pin g 949 1
F-38 15-038S-640L Upper Feed Lever Driving Link Hinge Screw | =5t Abel$-% 8= thix | 1
F-39 SN-0121-7400 Nut(15/64" n=28) Al AZe] YE 1
F-40 15-140A-640L Presser Bar Bracket Connecting Link | 2] Bzl 248 = 1
s F-41 15-030S-640L Hinge Screw for F-40 FEd Bl QA thipb | 1
BL: KM-640BL F-42 15-042P-640L, Pin for F-40 e Bepl A48z A 1
BL-7: KM-640BL-7 | | _y3 05-020A-3400 Upper Feed Presser Foot -zt 1
[J=Common Part
F-44 15-144A-640L Upper Feed Lever k) 1
F-45 SC-0365-3710 Screw(9/64” n=40) W= s} k(s 1
F-46 15-046A-640L Upper Feed Lever Level Driving Rod | =33t £33 8% Z& 1




Upper Feed Mechanism
T LojE &




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty AS:!::I. )
F-47 15-147A-640L Upper Feed Lever Level Driving Shaft Crank(Rear) | =34 $3$%5% 4 =(%) 1
F-48 SC-0343-3800 Screw(15/64” n=28) Agloje w3k ok - YA | 1
F-49 15-049S-640L Hinge Screw for Upper Feed Lever Level Driving Shaft Crank(Rear) | k34e) 4352 a83(%) thi} 1
F-50 SN-0107-1230 Nut(9/32” n=28) gole 247] 944 thial YE| 1
F-51 GP-010495-00 Upper Feed Lever Level Driving Shaft | =3t £33 1
F-52 15-113A-3400 Upper Feed Lever Level Driving Shaft Front Bushing | 43 $-5% A 1
F-53 SC-0110-1230 Screw(15/64" n=28) vhsd] 24 YAp 1
F-54 15-154A-640L Upper Feed Lever Level Driving Shaft Rear Bushing | =F3td] 353 & A 1
F-55 SC-0110-1230 Screw(15/64” n=28) s 24 WAL 1
F-56 10-042C-2700 O-Ring for F-51 ERA £3EEE 0-F | 1
F-57 15-063C-640L Climb Device Dial Ass y(Top Cover) | Climb Device Tho]H(SIF74) = | 1x
F-58 15-061A-640L Climb Device Eccentric Cam(Top Cover)| Climb Device HAI78 (SI15-7) 1
F-59 15-065C-640L Climb Device Dial Ass y(Arm) Climb Device Tho]%(Amm) Z| 1%
F-60 15-062A-640L Climb Device Eccentric Cam(Arm) | Climb Device 147 (Arm) 1
F-61 SC-0182-3710 Screw(11/64” n=40) & oF A oAl 4
F-62 15-070P-640L Pin for F-57, F-59 Climb Device the]et =] 2
F-63 15-071G-640L Spring for F-62 Climb Device o] 3| A3 2
F-64 15-060C-640L Climb Device Dial Support Ring Climb Device o] 2] %] 2
F-65 15-072A-640L Upper Feed Lever Level Adjusting Crank | =W $%$% 24 93 1
F-66 15-005S-3400 Screw(15/64” n=28) R pRes 2 AYa | 1
F-67 15-001A-3400 Upper Feed Level Adjusting Shaft 2 gL 24 = 1 @_
F-68 06-051W-7400 Washer for F-67 3 £98% 2AE oA 1
F-69 SN-0116-3400 Nut(1/4” n=40) $HEE 24 & YE 1
F-70 15-103A-3400 Block 2 £9eE xS BY 1
F-71 05-014C-1230 E-Ring for F-67 2 Ages z24% §-3 1
F-72 15-179A-640L Upper Feed Level Driving Link r2H pgeE g5 1
F-73 15-080A-640L, Hinge Shaft for F-72 2 £YeE B3 3xE 1
F-74 15-081S-640L Set Screw for F-72 w2 £gex g5 M} 1
F-75 SC-0317-2700 Screw(15/64” n=28) M AE ol AL 1
F-76 15-183A-640L Upper Feed Level Driving Rod 2 p9eE Zo 1
F-77 15-030S-640L Hinge Screw for F-76 L pgeE 2o chal 2
F-78 GP-013359-00 Upper Feed Level Holder e Fuk =g %ol 1
F-79 SC-0502-2302 Screw(9/64” n=40) 57 nAS aAGAKH) | 2
F-80 15-032C-3400 Upper Feed Lever Support Plate 7 2| 2|2 1
F-81 15-088C-640L Upper Feed Lever Support Plate Ring | =F1F 2] 2] X]x]g] 2
F-82 SC-0179-3710 Screw(11/64” n=40) 17 AL 2
F-83 15-090A-640L Frame for Upper Feed Pressure Adjusting Screw | =4 912 2 UL E89) 1
F-84 SC-0174-1230 Screw(11/64” n=40) 7tapzke] vAt 2
F-85 SC-0318-3400 Screw(9/32" n=28) Bz 9 YA} 1
. F-86 SN-0107-1230 Nut(9/32” n=28) e 247] 944 thial YE 1
s F-87 15-094G-640L Upper Feed Pressure Adjusting Spring | =54 o138 =4 A~z g 1
BL: KM-640BL F-83 15-095C-640L Upper Feed Pressure Adjusting Spring Bar | 2= ¢} 24 A~=ZYd) | 1
%;%gxs::i:; F-89 05-009C-3400 Fulcrum for F-87 e ol 24 AxE) uby 1
F-90 15-097P-640L, Fulcrum for F-88 w2ub ok 2 Amy owby | ]
F-91 15-098S-640L Hinge Screw for F-90 w2ub o 2 Az uH thiil 1
F-92 05-019M-3400 Needle Bar Safety Guide QA Flel= 1




G Presser Foot & Tension Release Mechanism

RN E ST A

< ’ - ‘/’ ) ."n J - ) -
-2 @
) BT~ v @/’ d
o/ G-24 620 .,

G-1

_$ 69

<
3




SunLhtar

NOTE:

BL: KM-640BL
BL-7: KM-640BL-7
[J=Common Part

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl )
G-1 05-101A-640L Presser Bar =21 1
G-2 05-102A-640L Presser Bar Bushing 2 74 1
G-3 05-0265-38L.B Pressure Adjusting Screw or=a zAUAF 1
G4 05-027C-38LB Nut for Pressure Adjusting Screw o 2AUAF Ay E 1
G-5 05-025S-38L.B Sub Pressure Adjusting Screw Bz 4 A YA} 1
G-6 05-004A-3400 Pressure Adjusting Spring oled 24 Ax=g 1
G-7 05-029G-38LB Sub Pressure Adjusting Spring Bx o x4 A~z 1
G-8 05-021A-3400 Sub Press Foot HE Tk 1
G-9 SC-A156-4118 Screw(9/64” n=40) Bz =9 At 1
G-10 GP-013371-00 Presser Bar Bracket =g v 1
G-11 SC-0509-1230 Screw(15/64” n=28) o]z 70 wA AL 1
G-12 05-012A-640L Thread Guide Plate A7 o] 1
G-13 SC-0128-7400 Screw(11/64” n=40) QlBslel FHuAt 1
G-14 43-001A-640L Presser Bar Lifter 2 227 1
G-15 SC-0164-2700 Screw(M5) B AHE 7kl AL 2
G-16 43-004A-640L Presser Bar Lifter Shaft 2y g8 &= 1
G-17 02-016R-1230 O-Ring for G-16 Feq £E7] & 0-§ 1
G-18 05-014C-1230 E-Ring for G-16 2 a7 = E-g 1
G-19 43-006G-640L Torsion Spring for G-14 2 &2)7] EA AxY 1
G-20 43-007A-640L Presser Lifter Cam 2y g27] A 1
G-21 SC-A129-4515 Screw(1/4” n=40) FEd 227 B A 1
G-22 43-009P-640L BL Presser Bar Lifting Link 2y 28 Y= 1
G-23 43-131A-64L7 BL-7 Presser Bar Lifting Link FEY 29 Y= 1
G-24 43-010P-640L BL Tension Release Plate A 237 2Eg 1
G-25 SC-0175-1230 BL Screw(11/64” n=40) A7) 7kt YAE 1
G-26 40-122A-64L7 BL-7 Tension Release Plate Ass'y Al =37] 2HEg(x) 1=
G-27 15-032P-640L BL Presser Bar Lifting Link Pin 29 28 g= 9 1
G-28 05-014C-1230 BL E-Ring for G-27 e &9 = 9 E-F 1
G-29 SC-0512-1230 Screw(11/64” n=40) °d F= FlE YA} 1
G-30 40-002C-2350 BL-7 E-Ring for G-24-1( ¢ 8) A B27) ohy #A E-g(¢8) | 1
G-31 40-003G-2350 BL-7 Spring for G-26 A 227 Az 1
G-32 40-030C-64L7 BL-7 Shaft for G-26 A =37 & 1
G-33 40-007W-1600 BL-7 Washer for G-32 A 27 = 94 1
G-34 01-023C-3710 BL-7 E-Ring for G-32( ¢ 5) A L=%7] BE-g(45) 1
G-35 43-013P-640L Presser Bar Lifting Link Connecting Stick | A %37] AE5] 59 &8 2 44%| 1
G-36 43-014S-640L Hinge Screw for Presser Bar Connecting Stick | 2o 242 thiA} 2
G-37 43-015P-640L Knee Lifting Link nzed Y=z 1
G-38 43-016S-640L Hinge Screw for G-37 T283 33 thix} 1
G-39 43-017G-640L Spring for G-37 n293 Y3 Az 1
G40 43-018S-640L Connecting Screw for G-39 "o g3 AxE AU} 1
G-41 43-019P-640L Holder for G-39 T52¥ B3 A2 Aol 1
G-42 43-020P-640L Stopper Pin for G-20 reg ggy]) A A 9| 1
G-43 43-121C-640L Knee Lifting Bar Stick T3y 2 1
G-44 40-033A-64L7 BL-7 Tension Release Cable Ass y Al =27) AolE(x) 1=
G-46 40-135C-64L7 BL-7 Tension Release Cable Holder(U) A E=37] Aol Frol (A 1
G-47 SC-0502-2302 BL-7 Screw A57 3AD TAYAHH) 1
G-48 40-003A-2700 BL-7 Connecting Bolt for G-44 Aoll 94 BE 1
G-49 40-004C-2700 BL-7 Nut A for G-44 AolE AZA vE A 1
G-50 40-005C-2700 BL-7 Nut B for G-44 Aold 94 Y= B 1
G-51 40-140C-64L7 BL-7 Tension Release Cable Holder(L) A LF7] Aok Fel(3h) | 1
G-52 SC-0543-2302 BL-7 Screw 5 7} 3% mA A} 1
G-53 40-142A-64L7 BL-7 Bracket for G-51 A %37] Aol & Aol (sh) Bepal | 1
G-54 SC-0328-8670 BL-7 Screw for G-53 EY YA} 2
G-55 01-017W-1600 BL-7 Washer for G-53 A L27) Aol Ao)(3) mebl Yoy | 2




£
2
c
O
L
O
o
=
c
e
=
2
[aa]
o
2
o
>
[
oz

Az HE 2

H-7




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty As;ecr: )
H-1 12-001A-5607 BL-7 Reverse Button Case HE Aol A 1
H-2 SC-0173-1230 BL-7 Screw(3/16” n=232) Y A 28z 2
H-3 12-131A-5607 BL-7 Reverse Button S/W Ass y Iz WE X9X(&2) 1=
H-4 12-0128-2700 BL-7 Screw g7 HE 2932 AL 2
H-5 12-104P-5607 BL-7 Reverse Button Actuator Pin Az HE 2% 3 1
H-6 43-009C-1600 BL-7 E-Ring( ¢ 9) A7 WE A% 3 §EY(49) | 2
H-7 12-108A-64L7 BL-7 Reverse Feed Control Lever Az 2= (x) 1=
H-8 SC-A174-4122 BL-7 Screw(11/64” n=40) A7 2w A AL 1
H-9 12-012G-5607 BL-7 Spring for H-7 Az sy Az 1
H-10 12-009R-5607 BL-7 Insulated Rubber 29x] vy A 33 1
H-11 12-010A-5607 BL-7 Reverse Button Cable Bushing A2 HE FAolE A 1
H-12 12-013A-6417 BL-7 Button Case Base HE Ao R wo]x 1
H-13 SC-0151-5050 BL-7 Screw(15/64” n=28) 2 B FE2 AL 2
H-14 06-051W-7400 BL-7 Washer Hal Ao|x B wo] A oA | 2

NOTE:

BL: KM-640BL
BL-7: KM-640BL-7
[J=Common Part




Lubrication
S A




SunLhtar

NOTE:

BL: KM-640BL
BL-7: KM-640BL-7
[J=Common Part

Ref. No. Parts No. Note Name of Parts = | Q' ty AS:!::I. )
I-1 44-001C-2500 BL-7 Oil Gauge Window S 1
-2 44-002R-2500 BL-7 O-Ring for I-1 +3 0-3 1
I-3-1 44-012C-1230 BL-7 0Oil Return Tube 5 Tol= (1)
1-3-2 44-046M-3500 BL-7 Oil Return Felter S5 dE (1)
I-4 44-004G-640L BL-7 Oil Return Felter Holder 357 AE o) 1
1-5 44-005A-640L BL-7 Upper Shaft Oil Supply Pipe Ass' 'y | A< F8 Jo|=Z (%) 1%
-6 44-006A-640L, BL-7 Lower Shaft Oil Supply Pipe 3} F4 o= 1
-7 44-150A-640L BL-7 Oil Pump Ass' y 29 F=(x) 1=
1-7-1 44-012A-2350 BL-7 0il Pump Body LY H= BA (1)
1-7-2 44-010C-1600 BL-7 Nipple for Oil Return Tube 3F A YE (1)
1-7-3 44-009C-1600 BL-7 Nipple for Lower Shaft Oil Supply 3= F5 UE (1)
I-7-4 44-026A-1230 BL-7 Impeller Bk (1)
1-7-5 44-117A-1230 BL-7 Piston I AE (1)
1-7-6 44-118G-1230 BL-7 Piston Spring B Az (1)
1-7-7 44-120P-1230 Piston Spring Pin 2T A3 7 (1)
1-7-8 44-1195-1230 Piston Spring Pin Screw 28 Az I (1)
1-7-9 44-104C-2350 Oil Pump Cover 2d F= Ay (1)
1-7-10 44-024C-1230 0il Pump Cap od H= A (1)
1-7-11 44-105C-235 Magnetic Holder A} #}o] (1)
1-7-12 44-1208-1230 Screw(9/64” n=40) LY H= AW Ab (4)
1-7-13 44-119A-1230 Collar for Impeller Shaft 24 F= 7}g (1)
1-7-14 SC-0512-1230 Screw(11/64” n=40) 9 Pz zQE A} (2)
-8 SC-0528-1230 Screw(9/64” n=40) E 7l YAHS) 3
1-9 44-011W-1600 Oil Pump Body Washer 2d Fy= =2H 94A 3
1-10 44-010A-640L, Oil Pump Bracket 29 F= vaA 1
I-11 SC-0548-7400 Screw(3/16” n=28) cjolat g HuA} 3
I-12 44-016G-1230 Oil Pump Connecting Spring 29 F= 944 ~xg 1
1-13 44-115A-1230 Oil Pump Connecting Collar 29 F= %9E 7}z 1
I-14 SC-0542-1230 Screw(11/64” n=40) A =37] I YA} 2
1-15 02-003A-2700 Nylon Clib el & 4 1




Accessory
MM A A

J

Sun§eare®

KOREA SEVING MACHINE [ND. CO.

J-40




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
J-1 91-001C-1230 Accessory Bag A A ] i 1
J-2 91-002C-1230 Driver(Large) =etel (k) 1
J-3 91-003C-1230 Driver(Middle, Small) =g}o]® (1, /) 1
J-4 006-00T-002 Needle(DP X 17 #22) vl 5
J-5 07-225A-64L7 Bobbin(Steel) Bl 4
J-7 91-008M-640L Head Cover | Al AW 1
J-8 91-008C-1230 Oil Tank 2dE 1
J-9 01-043C-1230 Head Hinge ] =38 %] 2
J-10 01-042R-1230 Head Hinge Rubber W =3z 75 2
J-11 01-241R-1230 Head Support Rubber “A” W =22 TRA 2
J-12 01-213R-1230 Head Support Rubber “B” W| =X %] 1EB 2
J-13 44-009M-3400 Upper Thread Oil Felt AA F& AE 1
J-14 91-012C-1230 Head Rest =H 2]z 2 1
J-15 60-001A-640L Belt Cover "A" Ass'y WE AW A(R) 1=
J-16 60-002A-2500 Belt Cover “B” HWE A¥ B 1
J-17 91-002S-3400 Set Screw for J-16 1= AW B AU 2
J-18 60-004A~640L Belt Cover “C” e An C 1
J-19 60-006S-640L, Belt Cover “A”, “C" Connecting Screw | Wl E #H® A, C AZAUA} 2
J-20 60-005S-640L Belt Cover Support Screw Wl e An] 2 xJAH 1
J-21 SC-0176-1230 Screw (11/64” n=40) 3= gl TAUAL 1
J-22 SC-0183-2700 Screw (15/64" n=28) o]/\ THUYA} B 2
J-23 91-001C-2700 L-Wrench(2mm) A %] (2mm) 1
J-24 91-004C-2700 L-Wrench(2.5mm) ?;l ] (2.5mm) 1
J-25 44-016A-64L7 Oil Pan Sy 1
J-26 44-003M-640L Oil Pan Gasket S du FpaA 2
J-27 SC-0347-1230 Screw(M8 X 1.25) W% 79wl Jhab 2
J-28 44-005R-1230 O-Ring for J-27 W& FHuUA 0-3 2
J-29 43-022A-640L Control Body A o] A 1
J-30 SC-0544-1230 Screw(3/16” n=28) AoA % ZAYAHL) 2
J-31 SN-0119-1230 Nut(3/16" n=28) AolA ¢35 A} YE 2
J-32 SC-0106-7400 Screw (15/64" n=28) 3 HAUAHED) 1
J-33 43-008G-1600 Control Body Spring Ao]A] A== 1
J-34 43-001A-64L7 Knee Lifting Pad Ass'y T2 (%) 1=
J-34-1 43-101A-64L7 Control Body Shaft AolA = 2
J-34-2 43-103A-64L7 Collar 7tet 1
J-34-3 | SC-0110-1230 Screw W) A LAt 2
J-34-5 | 43-009C-1600 E-Ring for J-34 Aol = E-7 2
J-34-6 43-104A-64L7 Connection Crank A7ARrR F= = 1
J-34-7 43-102A-64L7 Connection Bar FT283 AAn} 1
J-36 43-1055-64L.7 Knee Support Shaft Connecting Joint| F-24k3 & 7 zQE 1
J-37 43-106S-64L7 Screw(M6 X 1.0) A7 2AE wAA 4
J-38 43-001A-1600 Knee Support Rubber Ass'y Teutx p3(x) 1=
J-39 44-010C-1230 Magnetic A4 1
J-40 41-001A-1230 Bobbin Winder Ass' y AFA () 1=
J-41 91-007A-2302 Thread Stand Ass'y Al ZLo] (=) 1=
NOTE: J-42 GP-013247-00 Knee Lifting Stick Support Cap F223H 3 A A 1
J-43 91-011C-1230 BL-7 Oil Tank =} 1
BL: KM-640BL
BL-7- KM-6d0BL7 | | 944 10-101A-64L7 BL-7 Fixed Mes A A 1
[[1=Common Part | | J-45 91-105C-2700 Spanner TAWA AE 2A4L Ay 1
J-46 91-002C-2700 L-Wrench(5mm) L-#X] (5mm) 1
J-47 91-0031-2700 L-Wrench(3mm) L-#12] (3mm) 1
J-48 01-012A-3400 Needle Plate 27 1






